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A study on the Prediction of Residual Strength after Impact in Aircraft Composite Structure
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Fig. 1 Finite element modeling in specimen
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Fig. 2 Geometry of composite structure and analysis results
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Fig. 3 Appearance of composite structure and test jig
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Fig. 4 Tensile fracture surface after impact
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Fig. 5 Test results of “=" shape composite structure
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